Fendt

FENDT 712NA (724/00101-99999) F724105
TABLE OF CONTENT Page00-TOC

Page Number Page Title Page Reference

01-000-TOC ENGINE, FUEL AND EXHAUST SYSTEM 01-000-TOC

02-000-TOC AXLES 02-000-TOC

03-000-TOC STEERING SYSTEM 03-000-TOC

04-000-TOC DRIVE TRAIN SYSTEM 04-000-TOC

05-000-TOC COMPRESSED AIR SYSTEM 05-000-TOC

06-000-TOC HYDRAULIC SYSTEM 06-000-TOC

07-000-TOC ELECTRICAL SYSTEM 07-000-TOC

08-000-TOC CAB 08-000-TOC

09-000-TOC AIR CONDITIONING AND HEATING SYSTEM 09-000-TOC

10-000-TOC CHASSIS 10-000-TOC

11-000-TOC WHEELS 11-000-TOC

12-000-TOC IMPLEMENT LIFT SYSTEM FRONT 12-000-TOC

13-000-TOC IMPLEMENT LIFT SYSTEM REAR 13-000-TOC

14-000-TOC FRONT/REAR LOADERS 14-000-TOC

15-000-TOC ACCESSORIES 15-000-TOC



FENDT 712NA (724/00101-99999)
41000

[=3
>
f=3
=
>

Ref 2001 Page 01-0001



Fendt

FENDT 712NA (724/00101-99999)

F724105

CRANKCASE

Page01-0001

Item Part Number

72455373

72604552
72455558

72495102

72416467
72344342
72315095
72455567
72455559
72429347

72416469
72416470
72325325
72325326
72315799
72431135
72381391

Qty Description Technical Specification

1

NRerRrORER

P FEPNOITORFRO

Comments

ENGINE TCD2012L064V
PLEASE ORDER WITH

ENGINE NO. ONLY !

REMANUFACTURED SHORT BLOCK ENGINE

CRANKCASE

><2-16

ENG.NO.

--> 11150758

CRANKCASE

><2-16

ENG.NO.

<-- 11150759

HEXAGONAL HEAD BOLT

ADAPTER BUSH

SEALING WASHER DIN 7603 A14X20-CU
SEALING WASHER DIN 7603 D22X27-CU
PLUG SCREW

SCREW M14X1,5

M14X1,5

BEARING BUSHING

BEARING BUSHING

CORE HOLE PLUG

CORE HOLE PLUG

PLUG DIN 7604 AM14X1,5-A3L
LOCKING PLUG

THREADLOCKER LOCTITE 243 10ML



FENDT 712NA (724/00101-99999)
432327-M-1

[ e Tt >
\x.. M.V AR du/
lJ a\xht\\%
P T I i a Setet
AT Tk .\ TACIFTNN
N S\ RN,
FASs = NN
Anl O AN I
AU VoM < S IJNNVP\ /
&EX 00 1 Lo ¢ ﬁxz e e o
QD [ R ~ * N 3,\
%a&.n/zl\%oﬂww, SEPaTT o e oY
saw\xoc“\ ,w °n® = L |llmw 2 0/4
I R O I I T i o B
\ \wala .)10_ m\Q\' sﬁv\ / \\\v%\ﬁ .~t “\
/ NPy ,TJ Yy gl Lh
B Yo no g o~ 'y
/e AT, P w\:\mww ; w ! &R ™
A Y. e LA A ﬁu\
"ot “\wC.:/m\ LRI g S
ﬁﬁ .. erv.u)u\ Q\\U/Alvf\ -’ S i

00 055 ta 4
AN \J\\./ % A..\\?.Q\ rﬁ\\ «l-\ ’
\ N / AP A R | .
-, ;o ;o /
W Cg BT L s ,
P LN PN N N
R T N Y g
S A TN ~ ~ ’ _
v PR W b S : —
LN i /.:b\@\mnm\ ‘
N oo [ / ’
AN, v : y
Y A ¢ ’ <t
. A k4 a
x \ s 2
v y ; /\
LU ¢ ’
NN ’ ’
N Y 4 ?
5 A 4 ¢
A N7 7
\ v ’
A% i
i .
5 ’
A} 14
X s
% ¢
L
\

432327-M-1

Page 01-0002

Ref 2017



Fendt

FENDT 712NA (724/00101-99999)

F724105

CRANKCASE

Page01-0002

Item Part Number

72627515
72315088
72323677
72631860
185 72325403

O~ WNPRF

P NNNPRP

Qty Description Technical Specification

Comments
BLANKING PARTS

CORE HOLE PLUG

SEALING WASHER DIN 7603 A10X13,5-CU
PLUG

SLUG

SAFE.LOCK AGENT



FENDT 712NA (724/00101-99999)
30094

I'd )@ \
R,
——— /.7 > —c ==
\m‘.,l o {TFRE =N
\m\ 2 0/0 o o UL T W
PAL 2NN ° Voo TN Wy N
P RN ORI P HER
oI 1 0 [R) N =N —
S0 | %/a c A}///lll/b.nll../
\ ) ﬂwy Q7 < * S
\\OQN 0 O O%ﬂuﬂb/‘ Q 9 0/ l\.\\“@

A 1 ™~ 9 O TS TS ST d
P~ SN A \o_\ P ez Dv\ / \MHN\G\.?PG 7
!N N/ e Ry el
. A APAL) A A A &
/ \ 0 Y ey oLy W S
AN v el N o
/ - =
\00\\ ~>C\>: / of -3 e /! S/ \PU\
LYY pufpgy LCSGT0 5L \\\n\\
& 1} ! o\ ol s
N " J QAIH ,W\\ -, Bl\ \ \“&\--\
/.,/ %O ro \\ ﬂal@U \\
Ny, K~
\ 0 \a@ 9 / Ly S v 7
vO R0, N Chjoite (o . ./
NV \g,\ 8/ \J\\ K Faawd i N
\. ’ ¥ B — / A
N f\\\ﬁllm\k N SN \ﬁ\/ul//./;,
N ol v AN — S~ ) —
D NN P N N Y
“ Nl Y T e Ny
/ A ~ /r IJ v /QI\
S I T § =74
N A ,ﬂmu:w\\
NS NS T

1600€0

Page 01-0003

Ref 2025



Fendt

FENDT 712NA (724/00101-99999)

F724105

CRANKCASE

Page01-0003

ltem Part Number Qty Description
Comments

PISTON COOL.NOZZLE
1 72415140 6 PISTON COOLING JET



FENDT 712NA (724/00101-99999)
12574

12574

-

Ref 2033

Page 01-0004



Fendt

FENDT 712NA (724/00101-99999)

F724105

CRANKCASE

Page01-0004

ltem Part Number Qty Description
Comments

BLANKING PARTS

5 72415828 1 DISC
6 72426697 1 HEXAGONAL HEAD BOLT
10 72426698 1 BUSH



FENDT 712NA (724/00101-99999)
40194

e \
——— \W\a a\\lluu\nnmru)
SIS b _\ TNESN
0 hg o\ 7 RN
~0N\U|0, ° o o Lo SN Y
mn/ AVHN NN J; ///
Gl Vo S NN
7 p e \
2500 | O\ Rt N,
\@nnmm I :m%v nuwmmww nvAH.UT S
o\\sa\ //u\%c.,v%w a0 ” © o\
il Sa ol s AY-a-———- ° \J
(. 00 S <.
\:roﬁ Ot R ww\wuﬂmunxlwb:by
AR .)(\. ,.\e\.“ o \\@ww\b\d orps
fTNNLY, am:/\\ P\ VB W\\

/ e N/ 7 o bmuido J u.\\é L 7
i’ _O\JO g\ \I\..u o)/ =S SN

& LA ) L el A S

\oQ; \ \J\,o—/\\ 2 P\..u- 7 \ ’ \ / HQ\\ ;,

A7 AV W RSk TP ST, "

A L LR Yors Wi AR A *

S o e LY vy C AN

\ -

A pOe s - / @
\0A0 D) e ./
NOUNY OO ey Ly

- / U
NS/ NN\
LTSN BTN
N —1//[[1/4_\ 0\\II/JII../ ;”;A\D\
= \ lsae T e LT
e N NV oy
S [al N N 4 )
&N N Y =4
\, .VIIIIJ\:A zo.WIII
NS NSTTTTT

761070

Page 01-0005

Ref 2041




Fendt

FENDT 712NA (724/00101-99999)

F724105

CRANKCASE

Page01-0005

ltem Part Number Qty Description
Comments

LOCKING PLUG

1 72325326 1 COREHOLE PLUG
185 72325403 1 SAFE.LOCK AGENT



FENDT 712NA (724/00101-99999)
35315

IR
\__0 o n/
\\\a a\\.lluu\W.Wll
e g A e |
~ 0o £y I W
O - v o o\ DO
DA WY o \ z\/zz.—._,,
v v oy RIS
WY VO R R A WP
0! 17 Yo < RO Y
20, \ ~_D_\.-/ Qs e T nnllal
Nl N J,ﬂna O VAR NN
sl 10 A i i :uau.wmnunmlm||s
ST Sy S
-5t -1../(.\»0%1.;% [ w\rrl\s L=
/ Ay A \ D =
Al MR L0 T S
\:_c 4 \ O ) _f\\ 149 \M\\: $ VD \
& el = ¥
/o__ ;Y / ” N\. el
’
Yoo n el So g i
/«/(s C;ﬂ.’_ ~ w swm\\\
SO A0 YR , rJ 2 24 )
A O\\lé 7 P\\\l@\\u ~»§ \)_.u.«
Ay v Y1y AL 4 PAYVEN
sl 2 @ S
Ny M N B Lt -in
Wimgrm=al N rmmme 1T
N [ llzl_\ox\ll/ ASENIN
F// Sa® TR TSl SNt N

GIESED

Page 01-0006

Ref 2049



Fendt

FENDT 712NA (724/00101-99999)

F724105

CRANKCASE

Page01-0006

ltem Part Number Qty Description
Comments

BLANKING PARTS

1 72490265 1 SEAL
2 72436408 1 COVER
3 72415878 2 HEXAGONAL HEAD BOLT

M8X16



FENDT 712NA (724/00101-99999)
F51577

M~
M~
mn
—
[Te)
o

~

Ref 2057 Page 01-0007



Fendt

FENDT 712NA (724/00101-99999)

F724105

CRANKCASE

Page01-0007

Item Part Number

2 72315799
3 72315094
4 72431648
5 72416472
6 72438057

Qty Description
Comments

BLANKING PARTS

1 PLUG

NOT NEEDED WITH AIR BRAKE
1 SEALING WASHER

NOT NEEDED WITH AIR BRAKE

1 COVER

NOT NEEDED WITH AIR BRAKE
1 SEAL

96X4MM

NOT NEEDED WITH AIR BRAKE
2 HEXAGONAL HEAD BOLT
NOT NEEDED WITH AIR BRAKE

Technical Specification

DIN 7604 AM14X1,5-A3L

DIN 7603 A14X18-CU

M10X20



FENDT 712NA (724/00101-99999)
40029

__ S 0/
[
\\ \\ O\HHW.ﬂ\“\wlll
N 2 (s SR
\\4/[ B TLede \ —2 //F’/I//
o0 RSN
N2 ﬂ//O Q f L. ///// //,
/ Om\\\l// WS o o D AN AN
oy Wy N SN0 W
i R Q© N\ ~ o LAAN
Vo [N $ NN
1 N ~ .
0L 0N aa (G s e
D SENN <
\\ \\\W//, / \J_\_WN“/JO«\ & ~Wa o © /.l\m&
\\%\0\ ' ,/|\N\,/r\ ! /\.w/// o 00 OAHV S o Do )
,,07 f y-—--5——"—-—--= Tl e mmm e e 3
a0 VOO B9 et e o500 )
/ | e Q > N ~57 /
I AV VPR i W (A
QU7 ‘Nea ST Sl
TN LA Q l1 /o [ A N \vrﬁl.\h\\
\ \\\ r\v 1\\ o ./ o ~4 v Wiy, ..b\\\
—- , g 2”
v 0 2 0 NP.W\\I\‘\\ \\\IJ @ ST i \Q\\
o \ \\\/ 5 7 - o, /! ; Py
B s /_ ) e = / / STy
A S PP S 4
‘ fr\:,ﬁ\/“\\ Navld ; / ,/ I
2 VR Vo - / J Pty
. , Y S S
0« / ! oy

620010

Page 01-0008

Ref 2065



Fendt

FENDT 712NA (724/00101-99999)

F724105

ENGINE MOUNTINGS

Page01-0008

ltem Part Number Qty Description

Comments

LEFT
1 72428791 1 ENGINE SUSPENSION
2 72418408 1 HEXAGONAL HEAD BOLT
3 72374294 1 HEXAGONAL HEAD BOLT

Technical Specification

DIN 933 M16X40 GWA-10.9
DIN 931-M16X85 GWA-10.9



FENDT 712NA (724/00101-99999)
40030

-~ a~)
s H i O _O [~ ‘IN ~r - 7
gt V0N . @2 IRy
’ ! 4 o 4 - 1A
e ! . - (=) ;L L4
s\\.f;. \ .\J\_ﬂﬁa 0/ _s.- s \IJQ Nlla\\.\llrlsw..ﬂ N3 .-..u\\\\ \.
LN/ C_ XY a T e Y Vs Yy, —7 4
VO RO LYY T O s =5 B
\.J ’ 3 o, o i ¢ Q\
1 \—_\I \H [ \ \Ill\ \- Fi s
._ fr\ sa 1 : - e ] ’ \_ — .Nu\\
L4 - 4
/ { mﬁu_ e oA ...”\\NM\JQ 2 i \\ /v.\s..
AN é.\f\ L ¢ / / Y
’ ! - I ’ r -5
‘ ! \ r rooa ¥
{ / ! \...1\
= ¢ ‘

0E00%0

Page 01-0009

Ref 2073



Fendt

FENDT 712NA (724/00101-99999)

F724105

ENGINE MOUNTINGS

Page01-0009

ltem Part Number Qty Description

Comments

RIGHT
1 72423955 1 ENGINE SUSPENSION
2 72418408 1 HEXAGONAL HEAD BOLT
3 72374294 1 HEXAGONAL HEAD BOLT

Technical Specification

DIN 933 M16X40 GWA-10.9
DIN 931-M16X85 GWA-10.9



FENDT 712NA (724/00101-99999)
35107

" ;\\]P //,,< v
— i
LU A
LU AL N
o/ N e \
L ]
N
\\//
¢ & o)
/S
‘\\\W
" L
o 7
r /
=T
Lolsen

Page 01-0010

Ref 2081




Fendt
FENDT 712NA (724/00101-99999)
ENGINE BEARINGS
ltem Part Number Qty Description Technical Specification
Comments
72423991 4  ENGINE MOUNT

1
2 72318110 4 DISC
3 72315563 4 HEXAGONAL HEAD BOLT  DIN 931 M12X80-8.8A3L

F724105
Page01-0010




FENDT 712NA (724/00101-99999)
431755-M-1

431755-M-1

Ref 2089 Page 01-0011



Fendt

FENDT 712NA (724/00101-99999)

F724105

TRANSMITTER

Page01-0011

ltem Part Number Qty Description
Comments

ENGINE SPEED
EDC

1 72626758 1 TRANSMITTER
2 72628348 1 O-RING



FENDT 712NA (724/00101-99999)
35317

&
AR
?Ilv_xlllaﬁ. A,J A

- (T

Lo P \

e
\ 7’
&m%unwm\,l_rl
»

Who =~ L

S -
B4 \ Mo ety L

L1€5ED

Page 01-0012

Ref 2097




Fendt

FENDT 712NA (724/00101-99999)

F724105

TRANSMITTER

Page01-0012

ltem Part Number Qty Description Technical Specification
Comments

ENGINE SPEED
FASTENINGS

1 72315460 1 SOCKET HEAD BOLT  DIN 912 M6X16-8.8



FENDT 712NA (724/00101-99999)
36976

26 @/®12

@
~
[=73
pz=3
o«
=1

Ref 2105 Page 01-0013



Fendt

FENDT 712NA (724/00101-99999)

F724105

CRANKCASE BREATHER

Page01-0013

Item Part Number

5
6

10
11
12
13
14
15
17
18
21
22
23
24
26

72455795
72437250

72455795
72455520
72311788
72453997
72373531
72311167
72315650
72315668
72452928
72437633
72315478
72311167
72495711

Qty Description

1

Ay

PRNRPRRPRRRPRRPREPRLRIMRR

Comments

SEAL

BREATHER

><5

SEAL

ADAPTER

DISC

HOSE

HOSE CLIP

HOSE CLIP

HEXAGONAL HEAD BOLT
HEXAGONAL HEAD BOLT
PLATE

CONNECTING FLANGE
SOCKET HEAD BOLT
HOSE CLIP

HOSE

Technical Specification

DIN 125-8,4-ST.A3L

DIN 933 M8 X 20-8.8A3L
DIN 933 M8X50-8.8A3L

DIN 912 M8X35-8.8



FENDT 712NA (724/00101-99999)
41160

—
v O ﬂ
/ —
- A

&
10
/

0911¥0

Page 01-0014

Ref 2113



Fendt

FENDT 712NA (724/00101-99999)

F724105

CRANKCASE BREATHER

Page01-0014

Item Part Number

10
11
12
13
14
15
16

18

72325453

72437987

72439873
72323517
72425772
72437138
72325537
72439874
72425770
72325457

72479013

Qty Description

PRRPRRPREPNRN

Ay

Comments
OIL RETURN TUBE

HEXAGONAL HEAD BOLT
M8X50

OIL RETURN LINE

><9-13

SEALING WASHER
BANJO BOLT

PIPE CLAMP

RUBBER HOSE

HOSE CLIP

SEALING WASHER

LOCK VALVE
HEXAGONAL HEAD BOLT
M8X40

HOSE CLIP



FENDT 712NA (724/00101-99999)
41313

041313

Ref 2121 Page 01-0015



Fendt

FENDT 712NA (724/00101-99999)

F724105

SET OF GASKETS

Page01-0015

ltem Part Number Qty Description
Comments

ENGINE

1 72487659 1 SEALKIT
WITHOUT CYLINDER HEAD GASKET



FENDT 712NA (724/00101-99999)
40475

040475

Ref 2129 Page 01-0016



Fendt

FENDT 712NA (724/00101-99999)

F724105

FRONT COVER

Page01-0016

ltem Part Number Qty Description
Comments

INTEGRATED OIL PUMP
ENGINE NUMBER

--> 11019075

1 72479485 1 CRANKCASE END COVER
INTEGRATED OIL PUMP
><2.3

2 72479487 1 SHAFT SEAL

3 72416228 8 COUNTERSUNK CAPSCREW

M8X16



FENDT 712NA (724/00101-99999)
41199

6611%0

Page 01-0017

Ref 2130



Fendt

FENDT 712NA (724/00101-99999)

F724105

FRONT COVER

Page01-0017

ltem Part Number Qty Description
Comments

INTEGRATED OIL PUMP
ENGINE NUMBER

<-- 11019076

1 72479485 1 CRANKCASE END COVER
INTEGRATED OIL PUMP
><2.3

2 72479487 1 SHAFT SEAL

3 72416228 8 COUNTERSUNK CAPSCREW

M6X16



FENDT 712NA (724/00101-99999)
41308

<«
=3
&
=
=3

Ref 2137 Page 01-0018



Fendt

FENDT 712NA (724/00101-99999)

F724105

FRONT COVER

Page01-0018

ltem Part Number Qty Description Technical Specification
Comments
FASTENINGS

1 72605244 10 HEXAGONAL HEAD BOLT M8X35
M8X35

2 72486511 1 SEAL

3 72325352 1 TENSIONER BUSHING



Thank you so much for reading.
Please click the “Buy Now!”
button below to download the

complete manual.

After you pay.
You can download the most
perfect and complete manual In

the world immediately.

Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/fendt-712-na-724-00101-99999-tractor-parts-catalogue-manual-instant-download-part-no-f724105/



